
 4
 33 53

38

25
(2x)

24
(8x)

8
(8x)

54(8x)

15

4
(8x)

4
(2x)

33
(8x)

33
(2x)

12(2x)

30

5(8x)
18(4x)

37
(4x)

23(2x)

34
(8x)

5(2x)

36(2x)

19
(2x)

9
(4x)

4
(4x)

17
1

(4x)26
(2x)

4
(4x)

20
(2x)

1
(6x) 14(2x)

4(8x)

35(4x)

31
(8x)

 5 18
 30  56

 6 11
 23  60

 1 4
 26  55

 1 4 5 9
 14 20 36 50

 1 2 3 4
 7 12 17 19
 22 28 31 33
 34 35 37 50
 55 60 62

 64

 4 15 33
 39 40 52

7
(2x)

22(2x)

3(16x)

2(16x)

6
(2x)

11
(2x)

34
(8x)

31
(8x)

1
(8x)

13
(4x)

1
(8x)

21

39

40
(3x)

28
(2x)

 54
  29

 54
  27

1

MILWAUKEE TOOL l www.milwaukeetool.com
13135 W. LISBON RD., BROOKFIELD, WI 53005

Drwg. 1

BULLETIN NO.
PN0005849SERVICE PARTS LIST

CATALOG NO.  48-21-8000, 48-21-8010, 48-21-8040, 48-21-8070

48-21-8070
PACKOUT™ Rack Kit

REVISED BULLETINSPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS

PACKOUT™ Rack Kits

PACKOUT™ Rack & Hardware Kits

DATE
July 2025

000 EXAMPLE:
Component Parts (Small #) 
Are Included When Ordering 
The Assembly (Large #).

Refer to Operator's Manual for complete 
list of assembly instructions.

48-21-8070 RACK KIT SERVICE BOM/HARDWARE KIT	 2

48-21-8070 RACK KIT EXPLODED VIEW	 1

48-21-8040 DRAWER KIT EXPLODED VIEW/SERVICE BOM	 2

48-21-8040 DRAWER HARDWARE KIT	 2

48-21-8000 RACK KIT EXPLODED VIEW/SERVICE BOM	 3

48-21-8000 RACK HARDWARE KIT	 3

48-21-8010 FRAME KIT EXPLODED VIEW/SERVICE BOM	 4

48-21-8010 FRAME INSTALLATION HARDWARE KIT	 4



2

	FIG.	 PART NO.	 DESCRIPTION OF PART	 NO. REQ.
	 1	 ---------------	 M6 Flange Lock Nut	 (30)
	 2	 ---------------	 M6 x 60mm Outer Hex Flange Bolt	 (20)
	 3	 ---------------	 Long Spacer	 (16)
	 4	 ---------------	 M6 x 40mm Outer Hex Flange Bolt	 (22)
	 5	 ---------------	 M6 x 8mm Outer Hex Flange Bolt, Full Thread	 (18)
	 6	 ---------------	 Left Triangle Bracket	 (2)
	 7	 ---------------	 Long Vertical Rail	 (2)
	 8	 ---------------	 M6 x 15mm Outer Hex Bolt, Full Thread	 (12)
	 9	 ---------------	 M6 x 30mm Outer Hex Lag Bolt, Full Thread	 (4)
	 10	 ---------------	 M6 x 13.5mm Outer Hex Bolt	 (2)
	 11	 ---------------	 Right Triangle Bracket	 (2)
	 12	 ---------------	 Horizontal Connection Bracket	 (2)
	 13	 ---------------	 Short Spacer	 (4)
	 14	 ---------------	 Tube Brace Connector	 (2)
	 15	 ---------------	 Rack Drawer Assembly	 (4)
	 17	 ---------------	 Cross Brace	 (1)
	 18	 ---------------	 Top Panel Steel Insert	 (4)
	 19	 45-60-8070	 Adjustable Front Leg	 (2)
	 20	 ---------------	 Adjustable Brace	 (2)
	 21	 ---------------	 Base	 (1)
	 22	 ---------------	 Horizontal Beam	 (2)
	 23	 ---------------	 C Bracket	 (2)
	 24	 ---------------	 M6 Bolt Washer	 (8)
	 25	 42-86-8073	 Back Panel Sub-Assembly	 (2)
	 26	 ---------------	 Leveling Foot Sub-Assembly	 (2)
	 27	 42-86-8071	 Right Panel Sub-Assembly	 (2)
			   Includes (2) Drawer Supports Kits

	 28	 ---------------	 Short Vertical Rail Sub-Assembly	 (2)
	 29	 42-86-8072	 Left Panel Sub-Assembly	 (2)
			   Includes (2) Drawer Supports Kits
	 30	 ---------------	 Top Panel	 (1)
	 31	 ---------------	 M6 x 28mm Outer Hex Flange Bolt, Full Thread	 (16)
	 33	 ---------------	 M6 Serrated Nut	 (8)
	 34	 ---------------	 Plus Nut	 (20)
	 35	 ---------------	 22mm Spacer	 (4)
	 36	 ---------------	 Tube Brace Sub-Assembly	 (2)
	 37	 ---------------	 M6 x 50mm Outer Hex Flange Bolt	 (4)
	 38	 44-20-8040	 Installation Tool (see detail on page 4)	 (1)
	 39	 66-05-8070	 Interlock Drawer Mechanism Assembly	 (4)
	 40	 ---------------	 M4 x 15mm PT Screw	 (3)
	 41	 ---------------	 Wall Bracket	 (2)
	 50	 45-90-8070	 Diagonal Brace Assembly	 (2)
	 52	 48-21-8040	 Drawer Kit (see below for details)	 (4)
	 53	 14-46-8032	 Drawer Hardware Kit (see below for details)	 (2)
	 54	 31-51-8070	 Drawer Supports Kit (Pack of 5)	 (8)
	 55	 48-10-8070	 Adjustable Foot Kit	 (2)
	 56	 31-15-8070	 Poly Rack Top Kit	 (1)
	 60	 42-86-8010	 Frame Bracket Kit	 (1)
	 61	 14-46-8031	 Rack Assy. Hardware Kit (see below for details)	 (1)
	 62	 45-70-8010	 Installation Hardware Kit (see details on pg.4)	 (1)
	 64	 48-21-8010	 Rack Frame Kit (see details on pg.4)	 (1)

	FIG.	 PART NO.	 DESCRIPTION OF PART	 NO. REQ.

**Tighten all bolts to 110-120 lb-in (95-104 kgf-cm) torque.

48-21-8070 SERVICE BILL OF MATERIAL (SBOM)

48-21-8040 SERVICE BILL OF MATERIAL (SBOM)

8(8x)
24

(8x)

5
(18x)

31
(12x)

10
(2x)

3
(16x)

2
(24x)

2
(24x)

5
(2x)

3
(16x)

34
(16x)

35
(4x)

37
(4x)

4
(14x)

33
(8x)

1
(26x)

1
(34x)

9
(4x)

4
(30x)

13
(4x)

31(16x)

33
(16x)

9
(4x)

	FIG.	 PART NO.	 DESCRIPTION OF PART	 QTY.
	 1	 ---------------	 M6 Flange Lock Nut	 (34)
	 2	 ---------------	 M6 x 60mm Outer Hex Flange Bolt	 (24)
	 3	 ---------------	 Long Spacer	 (16)
	 4	 ---------------	 M6 x 40mm Outer Hex Flange Bolt	 (30)
	 5	 ---------------	 M6 x 8mm Outer Hex Flange Bolt, Full Thread	 (18)
	 8	 ---------------	 M6 x 15mm Outer Hex Bolt, Full Thread	 (8)
	 9	 ---------------	 M6 x 30mm Outer Hex Flange Bolt	 (4)
	 10	 ---------------	 M6 x 13.5mm Outer Hex Bolt	 (2)
	 13	 ---------------	 Short Spacer	 (4)
	 24	 ---------------	 M6 Bolt Washer	 (8)
	 31	 ---------------	 M6 x 28mm Outer Hex Flange Bolt, Full Thread	(12)
	 33	 ---------------	 M6 Serrated Nut	 (16)

14-46-8031
PACKOUT™ Rack Assembly Hardware Kit for 48-21-8070 (fig.61)

 4
 33 53

15

4
(2x)

33
(2x)

39

40
(3x)

48-21-8040
PACKOUT™ Drawer Kit

	FIG.	 PART NO.	 DESCRIPTION OF PART	 QTY.
	 4	 ---------------	 M6 x 40mm Outer Hex Flange Bolt	 (12)
	 15	 ---------------	 Rack Drawer Assembly	 (2)
	 33	 ---------------	 M6 Serrated Nut	 (4)
	 39	 66-05-8070	 Interlock Drawer Mechanism Assembly	 (2)
	 40	 ---------------	 M4 x 15mm PT Screw	 (6)

4
(12x)

33
(4x)

	FIG.	 PART NO.	 DESCRIPTION OF PART	 QTY.
	 4	 ---------------	 M6 x 40mm Outer Hex Flange Bolt	 (12)
	 33	 ---------------	 M6 Serrated Nut	 (4)

	14-46-8032
Drawer Hardware Kit for 48-21-8040 (fig.53)

**Tighten all bolts to 110-120 lb-in (95-104 kgf-cm) torque.



 4
 33 53

38

25
(2x)

24
(8x)

8
(8x)

54(4x)

15

4
(2x)

9
(4x)

8
(4x)

41
(2x)

33
(2x)

30

5(8x)
18(4x)

4(8x)

 8 9
 41  51

 5 18
 30  56

 4 15 33
 39 40 52

13
(4x)

1
(8x)

21

39

40
(3x)

 54
  29  54

  27

3

	FIG.	 PART NO.	 DESCRIPTION OF PART	 QTY.
	 1	 ---------------	 M6 Flange Lock Nut	 (8)
	 4	 ---------------	 M6 x 40mm Outer Hex Flange Bolt	 (12)
	 5	 ---------------	 M6 x 8mm Outer Hex Flange Bolt, Full Thread	 (8)
	 8	 ---------------	 M6 x 15mm Outer Hex Bolt, Full Thread	 (12)
	 9	 ---------------	 M6 x 30mm Outer Hex Lag Bolt, Full Thread	 (4)
	 13	 ---------------	 Short Spacer	 (4)
	 15	 ---------------	 Rack Drawer Assembly	 (2)
	 18	 ---------------	 Top Panel Steel Insert	 (4)
	 21	 ---------------	 Base	 (1)
	 24	 ---------------	 M6 Bolt Washer	 (8)
	 25	 42-86-8073	 Back Panel Sub-Assembly	 (1)
	 27	 42-86-8071	 Right Panel Sub-Assembly	 (1)
			   Includes (2) Drawer Supports Kits

	 29	 42-86-8072	 Left Panel Sub-Assembly	 (1)
			   Includes (2) Drawer Supports Kits
	 33	 ---------------	 M6 Serrated Nut	 (4)
	 38	 44-20-8040	 Installation Tool (see detail on page 2)	 (1)
	 39	 66-05-8070	 Interlock Drawer Mechanism Assembly	 (2)
	 40	 ---------------	 M4 x 15mm PT Screw	 (6)
	 41	 ---------------	 Wall Bracket	 (2)
	 51	 42-86-8070	 Wall Tether Kit	 (1)
	 52	 48-21-8040	 Drawer Kit (see details on page 2)	 (2)
	 53	 14-46-8032	 Drawer Hardware Kit (see details on page 2)	 (2)
	 54	 31-51-8070	 Drawer Supports Kit (Pack of 5)	 (4)
	 56	 31-15-8070	 Poly Rack Top Kit	 (1)
	 63	 14-46-5151	 PACKOUT™ Rack Hardware Kit (see below)	 (1)

SERVICE BILL OF MATERIAL (SBOM)

8
(4x) 24

(4x)

5
(8x)

61
(4x)

4
(12x)

33
(4x)

1
(12x)

13
(4x)

	FIG.	 PART NO.	 DESCRIPTION OF PART	 QTY.
	 1	 ---------------	 M6 Flange Lock Nut	 (12)
	 4	 ---------------	 M6 x 40mm Outer Hex Flange Bolt	 (12)
	 5	 ---------------	 M6 x 8mm Outer Hex Flange Bolt, Full Thread	 (8)
	 8	 ---------------	 M6 x 15mm Outer Hex Bolt, Full Thread	 (4)
	 13	 ---------------	 Short Spacer	 (4)
	 24	 ---------------	 M6 Bolt Washer	 (4)
	 33	 ---------------	 M6 Serrated Nut	 (4)
	 61	 ---------------	 M6 x 30mm Outer Hex Flange Lag Bolt, Full Thread	 (4)

14-46-5151
PACKOUT™ Rack Hardware Kit for 48-21-8000 (fig.63)

	FIG.	 PART NO.	 DESCRIPTION OF PART	 QTY.

**Tighten all bolts to 110-120 lb-in (95-104 kgf-cm) torque.

48-21-8000
PACKOUT™ Rack Kit



4

4
(8x)

33
(8x)

12(2x)

37
(4x)

23(2x)

34
(8x)

5(2x)

36(2x)

19
(2x)

9
(4x)

4
(4x)

17
1

(4x)

26
(2x)

4
(4x)

20
(2x)

1
(6x) 14(2x)

35(4x)

31
(8x)

 6 11
 23  60

 1 4
 26  55

 1 4 5 9
 14 20 36 50

7
(2x)

22(2x)

3(16x)

2(16x)

6
(2x)

11
(2x)

34
(8x)

31
(8x)

1
(8x)

28
(2x)

48-21-8010
PACKOUT™ Rack Frame Kit

	FIG.	 PART NO.	 DESCRIPTION OF PART	 NO. REQ.
	 1	 ---------------	 M6 Flange Lock Nut	 (22)
	 3	 ---------------	 Long Spacer	 (16)
	 4	 ---------------	 M6 x 40mm Outer Hex Flange Bolt	 (14)
	 5	 ---------------	 M6 x 8mm Outer Hex Flange Bolt, Full Thread	 (2)
	 6	 ---------------	 Left Triangle Bracket	 (2)
	 7	 ---------------	 Long Vertical Rail	 (2)
	 11	 ---------------	 Right Triangle Bracket	 (2)
	 12	 ---------------	 Horizontal Connection Bracket	 (2)
	 14	 ---------------	 Tube Brace Connector	 (2)
	 17	 ---------------	 Cross Brace	 (1)
	 19	 45-60-8070	 Adjustable Front Leg	 (2)
	 20	 ---------------	 Adjustable Brace	 (2)
	 22	 ---------------	 Horizontal Beam	 (2)
	 23	 ---------------	 C Bracket	 (2)
	 26	 ---------------	 Leveling Foot Sub-Assembly	 (2)
	 28	 ---------------	 Short Vertical Rail Sub-Assembly	 (2)
	 31	 ---------------	 M6 x 28mm Outer Hex Flange Bolt, Full Thread	 (16)
	 33	 ---------------	 M6 Serrated Nut	 (8)
	 34	 ---------------	 Plus Nut	 (16)
	 35	 ---------------	 22mm Spacer	 (4)
	 37	 ---------------	 M6 x 50mm Outer Hex Flange Bolt	 (4)
	 38	 44-20-8040	 Installation Tool (see detail on right)	 (1)
	 50	 45-90-8070	 Diagonal Brace Assembly	 (2)
	 55	 48-10-8070	 Adjustable Foot Kit	 (2)
	 60	 42-86-8010	 Frame Bracket Kit	 (1)
	 62	 45-70-8010	 Installation Hardware Kit (see details below)	 (1)

8(8x)
24

(8x)

5
(18x)

31
(12x)

10
(2x)

3
(16x)

2
(24x)

2
(24x)

5
(2x)

3
(16x)

34
(16x)

35
(4x)

37
(4x)

4
(14x)

33
(8x)

1
(26x)

1
(34x)

9
(4x)

4
(30x)

13
(4x)

31(16x)

33
(16x)

9
(4x)

	FIG.	 PART NO.	 DESCRIPTION OF PART	 QTY.
	 1	 ---------------	 M6 Flange Lock Nut	 (26)
	 2	 ---------------	 M6 x 60mm Outer Hex Flange Bolt	 (24)
	 3	 ---------------	 Long Spacer	 (16)
	 5	 ---------------	 M6 x 8mm Outer Hex Flange Bolt, Full Thread	 (2)
	 9	 ---------------	 M6 x 30mm Outer Hex Flange Bolt	 (4)
	 31	 ---------------	 M6 x 28mm Outer Hex Flange Bolt, Full Thread	 (16)
	 33	 ---------------	 M6 Serrated Nut	 (8)
	 34	 ---------------	 Cross Nut	 (16)
	 35	 ---------------	 22mm Spacer	 (4)
	 37	 ---------------	 M6 x 50mm Outer Hex Flange Bolt, Full Thread	 (4)

45-70-8010
Installation Hardware Kit for 48-21-8010 (fig.62)

**Tighten all bolts to 110-120 lb-in (95-104 kgf-cm) torque.

SERVICE BILL OF MATERIAL (SBOM)
	(Fig.38)

44-20-8040 INSTALLATION TOOL


